093¢

Compact Tractors
220-S/N 9734870 & After
222-S/N 9736998 & After
224-S/N 9738335 & After
444-S/N 9739739 & After
Parts Catalog 1375




REVISION RECORD LOG COMPACT TRACTORS

— 220 - S/N 9734870 & AFTER
NO. INSERTED 222 - S/N 9736998 & AFTER
L 224 - S/N 9738335 & AFTER
2. 444 - S/N 9739739 & AFTER
3. Parts Catalog 1375
4. Port Publ. 2500
5. Published February 1978

J | Case
A Tenneco Company

Service Parts Supply

700 State Street
Printed in U.S.A. Racine, Wisconsin 53404






CASE 220, 222, 224 AND 444 COMPACT TRACTORS

1

ENGINE MODEL, SERIAL AND

SERIAL NUMBER SPECIFICATION NUMBER
TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
220 TRACTOR K-241-AS C24784

SPEC. PF46746D

K-301-AS C24785
222 TRACTOR SPEC. PF47612D

K-321-AS C24786
224 TRACTOR SPEC. PF60324D

K-321-AS C24786
444 TRACTOR SPEC. PF60324D

When using this catalog, nqtice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the “description’’ copy. By referring to

correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblias. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

{llustrations

All parts are illustrated in “Exploded Views” which
show the individua! parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ’Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub-

assembly.

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rear steering . . « v« e v v v v v v v mme o v s nsaoneannensos 1
28 A 56208 SOCKET ASSY -rearcylinder . ... .. ittt iiae e 1
29 A 55956 PLUG - adjusting, SOCKEt @SSy . « « v o v v v e e v oo e v mm e ea e e 1
30 A 55957 SEAT -socketball . . . o i ittt i i e i i e e 2
31 A 56210 SPRING -SOCKEL . v v v it it e e ettt st e me e e saan s 1
32 A 56209 SEAT -50CKet SPIiNG. + v vt i vt e e m e e s e e 1
33 G 45175 CLAMP ASSY -50CKEL@SSY + v v v v v vt v e e v vs e man oo m s 1

16- 836 BOLT -1/2" x2-1/4" NF.heX. . o o i i i i e i e aans 1
34 132- 104 PIN -cotter, 3/18" X 3 . . it e e e e e e e 1
35 A 55889 STUD - ball, socket & cylinder . . ... oo i ittt 2
36 13- 410 BOLT-1/4" x5/8 ' N.C.,, hBX. o o oo i i it et e ettt i it a e s aaae s 4
37 92- 4 LOCKWASHER - 1/4” SAE . . . v it e i et i e e i e es 4

Terms ““Right Hand’' and “‘Left Hand"’

“Right Hand” and “Left Hand” sides of this machine are determined by 'standing at the rear of the unit and facing in the

direction of forward travel.



“—

ALPHABETICAL INDEX ‘ 3

ENGINE SECTION

220 224 220 224
222 444 222 444
Page Page
AirCleaner. .. .. ....c.ouu. < T 5 Filter, Breather........... 7 e 9
Battery .. .....covinennn B9 . 59 Flywheel................ 1719 ... o 21
Breaker Contacts. . ........ 63 ... 63 Fuel Pump .............. 25 L. 25
Breather, Crankcase ....... 2 g Fuel Strainer. . .. ......... 25 e 25
Camshaft. . .............. 7 e 9 Fuel System . . ........... 25 e 25
Carburetor .............. 2527 e 25-27 Gasket Kits. . ............ 23 . 23
ConnectingRod . ......... 1113 o 15 Governor. . .. ..o 29 ... 29
Crankshaft .............. 1113 . 15 Muffler . ... ..o 5 5
Cylinder Block . .......... 1719 ..o 21 Shields. . ........... Bl . 51
Cylinder Head. . .......... 17-19 . 21 OilPan ... .. 17119 ... 21
Electrical System ......... 5063 ... 59-63 PIStON oo oo e i 1113 . 15
Engine Block & PTOClutch. ... ........... 3133 ...l 31.33
Attaching Parts . .. ... 1719 oo 21 Spark Plug. . .. ........... 1 59
Exchanger, Heat . . ........ 49 L. 49 Starter. . ... o.oiv i 57 57
Exhaust System .......... B e 5 Tank, Fuel .............. 25 e 25
Fan. . o e 33 . 33 Throttle Linkage. .. ....... 29 29
Valves . .o vve e 7 e 9
BASIC TRACTOR SECTION
AXIE, FrONT . oot 39 L7 Holding Valve ... ... . i 838
Axle, Rear. .. vt iiee e 47 LO Holding Valve . ... .. i vie i 838
Baffles & Shrouds . . ..o vt e i 25 L1171 Counterweight Kit  ........ ... coovevnnn 83B
Brakes..........ooi 43 L19 Flow Control Valve Kit ... ......ovovereeens 83
Control Speed ... ooorereee e 55 L2OPTO o ovnveeeeaneneanmn e 83D
peoas Systom . g_gg MO HOlGING VAIVE  «eeeeeeeeneee e 838
Fonders o 37 Models K8 & K10 WI'_\eel Weights. ... ............. 67
Frame 35 Model H26 Three PointHitch . . .............. ... 71
Grilla ., 25 Model F27 Three Point Hitch Adapter .. .......... 73
Hitch 45 Model J22 & J?4 Sleeve Hitch. . ... ...t 75
Hood a5 Model HI3Weight Box . ... ... ... oo 77
Hydra.u'li'c-s """""""""""""""""" 49 Model K18 Counterweight Brackets . . ............ 77
RN Crrrrrrrrrrrrnny Model J30 Hydraulic Lift . ... .. ..o 69
Coupling, Pump Drive . ........ ... oot 49-51 . 29
Hoses, Lines & Fittings. .. ...t 49 Mounts, Engine.......ccoonvnveereraenees
Motor, Hydraulic DFVe « ...« ...vveereree 49-55 Mounts, Heat Exchanger . . ... .. ...oovvoonn 57
PUMD -+ + + e e e e e e 49-51 PTO Clutch . S REEREE LR 31-33
Valve, CONIOl oo oo oo 49-53 Seat, 'Operator S e e e 37
Valve, Control Linkage .. ......ooeveennnn 55 Stgermg Wheel & Gear. . ..o oo vvine i 41
Implement Lift LeVer ... ..........o.oereeenens 45 Tail Lamp .o oot i i e 63
S TrUMEIES .+ v v v e e oot emee e i 59 $?:|:s!r3nc;:sic;r; """"""""""""""""" i;
J17 Hydraulic PTO ... ..o 79-81 Wheels, Front & REar .. .........overeeeeeens. 43







o]
m
m

COWO~NOOOHWN -

-_—

-_

—
O~ AhWN

i
12
13
14
15
16

PART NO.
KO 237895
NSS

NSS

KO 237423
129- 409
KO 2756341
A 70090
177- 94
193- 6
KO 237421
C 24702
C 22747
NSS

11- 256
192- 20
129- 102
61- 510
c 10372
C 24295
Cc 22889
214- 272
C 22819
C 22859
C 22860
L 47766
129- 102

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY . ... .. ... oo

COVER - air cleaner {order KO237895)

GASKET - cover, air cleaner
NUT - wing 1/4” N.C.
GASKET - air horn
ELEMENT - air cleaner
SCREW - fillister head 10-32 x 5/16”
LOCKWASHER - ext. tooth
PRE-CLEANER

EXHAUST SYSTEM

MUFFLER ASSEMBLY - exhaust {includes items 9, 10, 13 and 14
banded together)

PIPE -engineexhaust . . . .« .. vttt s

CLAMP ASSEMBLY - muffler {use L47766)
BOLT -5/16" x 1-1/4" round head NC
LOCKWASHER -5/16""
NUT - 5/16” N.C. hex

BOLT - 5/16" x 5/8" socket head

GASKET - exhaust

WRAPPER - muffler

COVER - muffler end

CLAMP - muffler and wrapper mounting

BRACKET - muffler mounting

INSULATION - muffler

INSULATION - muffler end

CLAMP - muffler
NUT - 5/16" - 18 hex

BASE - air cleaner {order KO237895) .. ...............

...............
......................

.................................

s
m
Q2
o

......

......

August 1980

PSRN X RN R

[ G N e i I







D
m
T

O O0O~NDUDWN -

— -

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28

37
38
39
40
41
42
43
44
45
46
47
48
49
49
50
51

PART NO.

129.
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
C
KOD
NSS
NSS
c
KO
KO
KO
\

KO
KO
KO
KO
KO
KO
KO

KOD
NSS
NSS
C
KO
KO
KO
v

Printed in U.S.A.

409

4
275220
275143
231032
235048
235118
235117
235047
235631
275144

235826
235008
230170
235007-S
235011
235010
230011
24884
235327

24885
275066
275067
235053

34346

235826
235008
230170
235007-S
235011
235010
230011
24884
235327

24885
275066
275067
235053

34346

CASE 220, 222, 224 AND 444

COMPACT TRACTORS

220 AND 222 CRANKCASE BREATHER

DESCRIPTION

NUT -1/4" NChex ......
LOCKWASHER - 1/4’"
STUD - valve cover. . . .. ..
COVER -valve. . .. ... ...

e e .

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

220 CAMSHAFT AND VALVES

VALVE - exhaust . ......
VALVE -intake, .. ......
INSERT - exhaust valve seat
GUIDE -valve . ., .......

222 CAMSHAFT

VALVE -exhaust ... ....
VALVE -intake ,.......

SCREW - tappet adjusting
LIFTER -valve ... ....
CAMSHAFT ASSEMBLY ..
SPACER - camshaft, .005"
SPACER - camshaft, .010"
PIN - camshaft. . ... ...

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

...............................

AND VALVES

...............................
...............................
...............................
...............................
...............................
...............................

...............................

...............................
...............................
...............................
...............................
...............................
...............................
...............................

cC
M AP == s NNNNNN = o o

cC
S A PRI PSS NNNNNNRN o o -

— ) ) e e ) e e wd

October 1977






=
m
n

= O OCRONOU&WN -

-~

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28

PART NO.

129- 409
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 237672
KO 235582
KO 230170

KO 235007-S

KO 235011
KO 235168
KO 230020
C 24884
KOD 235327
NSS

NSS

C 24885
A 34346
KO 275066
KC 275067
KO 235053

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

DESCRIPTION

STUD -valvecover ........... et e

COVER - valve

ROTATOR - valve (Furnished in pairsonly) . .........
KIT - valve retainer {includes both halves) . . . .. .......
LIFTERASSEMBLY .. .ttt ittt it i e eeenn
SCREW - tappetadjusting . « - -« . v v v vnn v, ..
LIFTER -valve . .« o it ot it it e e e v

..........................

...........

..............................

...........

...........

......................

...........

...........

...........

...........

-----------

...........

...........

...........

...........

...........

...........

...........

...........

— d b e e ed b amh mdh wmd

October 1977



V.
G%




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 1"

220 CRANKSHAFT, PISTON — CONNECTING ROD

REF,. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std.size) ... .........0 o' .... 1
2 KO 235287 RING SET - piston (For oversize, seeitem 16). . ... ... .......... 1
3 NSS RING - 10p COMPIESSION . . v v vt i e e e e s e e e et e een e 1
4 NSS RING - 2nd compression (Includes expander) ... ............. 1
5 NSS RING - oil {Includesexpander). . . ... .......c0v'ieennen. 1
6 KOA 235611 PISTON ASSEMBLY (For oversize,seeitem15) . . ... ........... 1
7 KO 235004 RETAINER - piston pin . . . ... ettt ettt e eeaeeennn 2
8 NSS PIN - pIstONn. . .. ittt i e e e e e 1
9 NSS PISTON . .. e e 1

10 KOA 235139 CONNECTING ROD ASSEMBLY {For undersize, seeitem 18). ... ... 1

1 KO 235003 WASHER -special . .......... .. ... .. .. i, 2

12 92- 6 LOCKWASHER. . ... ..ot ittt ittt e e e e e eeeeens 2

13 C 22698 SCREW -capconnectingrod ... .......c.'iiiiiiinnnnnnn. 2

14 NSS ROD-connecting. . . ... .o i ittt it e s et e ce e i e eens 1

15 KOA 235569 PISTON ASSEMBLY - .010" oversize . .......... o' 1

15 KOA 235571 PISTON ASSEMBLY - 020" oversize . .. ... v it i innnnnsunnn 1

15 KOA 235616 PISTON ASSEMBLY - 0307 oversize . ... ... ov i vinnnennnnns 1

15 KOA 236567 PISTON ASSEMBLY - .003" oversize (order KO235287 std. ring set) . . . . 1

16 KO 235288 RING SET - piston .010" aversize. .. ... v i it ittt it it anennns 1

16 KO 235289 RING SET - piston 020" OVersSize . v v v v v o v vt vttt it ttean s enn 1

16 KO 235290 RING SET - piston .030" oversize. . ... ..o vttt ittt 1

18 C 18101 CONNECTING ROD ASSEMBLY -.010 undersize. . . .. .........., 1

19 R 16287 OILSEAL -crankshaftrear . . .. ... i ittt ittt e eeeee s 1

20 40035 BEARING -crankshaftball . . ... ......... ... . .. ..., 2

21 w 5063-S KEY -1/4” Sq.x 3/4” (PumpCoupling). . .. .. oo it i i i i e 1

22 KOB 236364 CRANKSHAFT . . . i e s e e e e e e e e e e e e 1

23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8  {Flywheel). . . . .. .. .. ... ...... 1

24 C 18097 OILSEAL -crankshaftfront . . ........ ... ... ... .. ... 1

25 195- 541 WASHER - 5/8" . .. o i it i i i ittt e e e e e e 1

26 131- 301 NUT - special Marsden 5/8” NF. . . ... ... ... .. ... . . . . i, 1

Printed in U.S.A. October 1977



O







